Hill Air Force Base Drug Formulary (Sep 04)

For more information please call the following number: (801) 777-5463.  *Note to providers: We can dispense a 90 day supply with 3 refills on most maintenance medications if specified on the prescription. Please specify “Generic Equivalent Acceptable” on all prescriptions. Specific quantities listed are the package sizes that will be dispensed. The formulary is subject to change without notice and is updated periodically.* Web access of this formulary can be found at WWW.75MDG.HILL.AF.MIL  THANK YOU! 
Acetaminophen 80mg/0.8ml drops 15mL (Tylenol)

Acetaminophen 120mg and 650mg supp #12
Acetaminophen 160mg/5mL susp 120mL (Tylenol)

Acetaminophen 325mg tab #100, no refills (Tylenol)

Acetazolamide 250mg tab (Diamox)
Acetic acid 2%/alum acetate sol 60mL otic (Domeboro)

Actifed 1.25/30mg/5mL syrup 118mL, 2.5/60mg tab (Triprolidine/pseudoephedrine) 

Acyclovir 200mg cap,800mg tb &200/5mL susp(Zovirax)
ADEKS *Cystic Fibrosis only (Multi-vite, zinc, chew tab)

Advair 100/50, 250/50 & 500/50mcg 

Albuterol 2mg/5mL syrup, 4mg tab, MDI, 0.05% neb soln 20mL, 0.083% 3mL neb soln #60 (Proventil, Ventolin)
Albuterol/Ipratropium MDI (Combivent)

Alcohol pads 200’s 

Alendronate 10mg, 35mg #4, & 70mg #4 tab (Fosamax)
Allopurinol 100mg and 300mg tab (Zyloprim)
Alprazolam 0.5mg tab (Xanax)
Aluminum acetate powder packet #12 (Domeboro)

Aluminum Chloride 20% topical solution 37.5mL(Drysol)

Amantadine 100mg cap (Symmetrel)
Amcinonide 0.1% 15g, 60g cr and oint 60g (Cyclocort)
Amiodarone 200 mg tab (Cordarone, Pacerone)
Amitriptyline 10mg and 25mg tab (Elavil)
Amlodipine 2.5mg, 5mg, and 10mg tab (Norvasc)
Amlod/Benazepril 2.5/10, 5/10, 5/20, 10/20mg (Lotrel)

Amoxicillin 250 & 500mg cap, 250mg chewable tab 
Amoxicillin 125, 250 150mL & 400mg/5mL 100mL susp

Amox/clavulanate 250, 500, & 875mg tab, 400mg chew tab (Augmentin)

Amox/clav susp 125mg 150mL, 200mg, 400mg 100mL & 600mg ES 125mL (Augmentin)

Antipyrine & benzocaine otic soln 15mL (Auralgan)

Aquaphor ointment 99g
Aspirin 325mg; 325mg enteric-coated tab (Ecotrin)
Atenolol 25mg, 50mg tab (Tenormin)
Atropine sulfate 1% ophth oint 3.5g & soln 15mL
Augmentin 250, 500, 875mg tab, 400mg chew tab 

Augmentin susp 125, 200, 400 & 600mg ES
Avalide 150/12.5 & 300/12.5mg tab (Irbesartan/HCTZ)
Avandamet 1/500 2/500 2/1000, 4/500 & 4/1000mg tab
Azathioprine 50mg tab (Imuran)
Azithromycin 100mg 15mL & 200mg 30mL susp, 250mg, 500mg tab (Zithromax Z-PAK, TRI-PAK) 

Bacitracin ointment 14g
Baclofen 10mg tab (Lioresal)
Belladonna alkaloids/Phenobarbital tab, elixir (Donnatal)  

Benzoyl Peroxide gel 10% 42.5g (Benzac)
Benzonatate 100mg cap Limit 42 caps (Tessalon)
Benztropine 1mg tab (Cogentin)
Betamethasone valerate 0.1% oint 15g, 45g (Valisone)
Betaxolol 0.25% ophth soln 10mL (Betoptic S)
Bethanechol 25mg tab (Urecholine)
Bisacodyl 5mg EC tab and 10mg supp (Dulcolax)
Bismuth subsalicylate 262mg chew tab (Pepto-Bismol)
Brimonidine tartr 0.15% ophth soln 10mL (Alphagan P) 

Bromocriptine 2.5mg tab (Parlodel)
Brompheniramine/Pseud 1/15mg/5mL118mL(Dimetapp)

Budesonide 3 mg cap (Entocort)
Buproprion SR 100mg and 150mg tab (Wellbutrin SR)
Buproprion SR 150mg #60 (Zyban) 
Buspirone 5mg, 10mg, & 15mg tab (Buspar)
Butalbital/acetaminophen/caffeine tab (Fioricet)  

Butalbital/aspirin/caffeine tab (Fiorinal)  

Captopril 25mg tab (Capoten) 

Carbamazepine 100mg chew tab, 200 mg tab, 100mg 200mg, & 400mg XR tab, 100mg/5mL susp (Tegretol)
Carbidopa/Levodopa 25mg/100mg, 25mg/250mg tab & 25mg/100mg CR tab (Sinemet)

Carbinoxam/pseudo 1/15mg/mL drops 15mL (Rondec)

Carvedilol 3.125, 6.25, 12.5, & 25mg tab (Coreg)
Cefdinir 300mg caps, 125mg/5mL susp 60 & 100 mL (Omnicef)
Cefprozil 250mg tab, 125 & 250mg susp 100mL (Cefzil)
Cephalexin 250,500mg cap,250mg/5mL 200mL (Keflex)
Cetaphil cleanser 473mL
Cetirizine 1mg/mL syrup 120mL (Zyrtec)
Cetirizine/pseudoephedrine 5mg/120mg tab (Zyrtec-D)  

Chlordiazepoxide 10mg cap (Librium)
Chlordiazepoxide/clindinium Br 5/2.5mg cap (Librax)

Chlorhexidine Gluc 0.12% oral rinse 16oz (Perioguard)

Chlorhexidine Gluconate 4% solution 473mL (Hibiclens)
Chloroquine 500 mg (300 mg base) (Aralen)
Chlorpheniramine 4mg tab & 2mg/5mL syrup 118mL (Actifed)
Chlorphen/pseudo 8/120mg SR caps (Deconamine SR)

Chlorthalidone 25mg tabs (Hygroton)

Chlorzoxazone 500mg tab (Parafon Forte DSC)
Chorionic Gonadotropin 10,000 unit 10mL (Novarel, Pregnyl)

Cimetidine 400mg tab (Tagamet)
Ciprofloxacin 0.3% ophth soln 2.5mL (Ciloxan)
Citalopram 20mg, 40mg tab (Celexa)
Clarithromycin 250 & 500mg tab, 500mg XL (Biaxin)
Clindamycin 150mg cap, 1% top gel 30g, 1% soln 60mL & 2% vag cream 40g (Cleocin)
Clobetasol 0.05% cr 60g, oint 30g, & scalp soln 50mL (Temovate)  

Clomiphene citrate 50mg tab (Clomid, Serophene)
Clonazepam 0.5mg and 1mg tab (Klonopin)
Clonidine 0.1mg, 0.2mg, 0.3mg tab (Catapres)
Clonidine 0.1,0.2 & 0.3mg/24hr patch #4(Catapres TTS)  

Clopidogrel bisulfate 75mg tab (Plavix)
Clorazepate 7.5mg tab (Tranxene)
Clotrimazole 1%cr30g,1%soln10mL(Lotrimin, Mycelex)
Coal tar/sulfur shampoo 200g (Sebutone)

Codeine/Acetaminophen 30/325mg tab (Tylenol #3)

Codeine/APAP 12/120mg/5ml elixir, 4oz (Tylenol/Cod)
Colchicine 0.6mg tab 

Colestipol HCl 1gm tab (Colestid)
Cortisone acetate 25mg tab 
Cromolyn Na MDI, 20mg/2 mL neb soln #60 MDI (Intal)
Cromolyn sodium 4% ophth soln 10mL (Crolom)
Cyanocobalamin 1000mcg/mL inj., 30mL MDV(Vit B-12)
Cyclobenzaprine 10mg tab (Flexeril)
Cyclopentolate 1% ophth sol 15mL (Cyclogyl)
Cyclophosphamide 50mg tab (Cytoxan)
Cyproheptadine 4mg tab & 2mg/5mL syrup (Periactin)
Dacriose 118mL (eye irrigating solution)

Demulen 1/35 - 28 day 

Depakote ER 250mg & 500mg tab (Divalproex)

Depakote DR 250, 500mg tab; 125 sprinkle cap 
Desipramine HCl 25mg tab (Norpramin)
Desmopressin 100mcg/mL nasal spray 5mL (DDAVP) 
Desmopressin 100mcg/mL rhinal tube 2.5mL (DDAVP)
Desogen - 28 day 

Desonide 0.05% cream, 15g, 60g (Tridesilon) 

Dexamethasone 0.5mg and 4mg tab (Decadron)
Dextroamphet 5mg tab, 5&10mg spansule (Dexedrine)
Diaphragm various sizes (Ortho All-Flex arcing spring)

Diazepam 5mg tab (Valium)
Dibucaine 1% oint 28g (Nupercainal)
Diclofenac sodium 75mg tab (Voltaren)
Dicloxacillin 250mg cap (Dynapen)
Dicyclomine 20mg tab (Bentyl)
Digoxin 0.125&0.25mg tab (Lanoxin)

Digoxin 0.05mg/mL elixir 60mL (Lanoxin)
Diltiazem 30mg tab, 120, 180, 240, 300, & 360mg ER cap (Tiazac)

Diphenhydramine 25mg cap (Benadryl)

Diphenhydramine 12.5mg/5mL elixir 118mL (Benadryl)
Diphenoxylate/atropine 2.5/0.025mg tab (Lomotil)

Dipivefrin 0.1% ophth soln 10mL (Propine)
Disulfiram 250mg tab (Antabuse)
Divalproex 250mg & 500mg ER tab (Depakote)

Divalproex 250mg, 500mg DR tab; 125 sprinkle cap 

Docusate sodium 50mg/5mL oral soln (Colace)

Docusate Na 100mg cap Limit 60 caps, no refill (Colace)
Donnatal tab, elixir (Belladonna alkaloids/Phenobarbital) 

Donepezil 5mg, 10mg tab (Aricept)

Dorzolamide HCl 2% ophth soln 10mL (Trusopt)
Doxepin 10mg, 25mg, and 100mg cap (Sinequan)
Doxycycline hyclate 100mg tabs

Enoxaparin *various strengths, call for info (Lovenox)

Epinephrine inj 2-pack (Epipen & Epipen Jr) 
Ergot/bellad/phenobarb 0.6/0.2/40mg tab (Bellergal-S)  

Ergotamine/caffeine 1mg/100mg tab (Cafergot)

Erythromycin 2% top soln 60mL (A/T/S, T-Stat)
Erythromycin base 250 & 333mg delayed tab 

Erythro Ethylsuccinate 200mg/5mL susp 200mL (EES)
Erythromycin 5mg/g ophthalmic oint 3.5g
Erythromycin/Sulfisoxazole susp 200mL (Pediazole)

Escitalopram 10mg & 20mg tab (Lexapro)
Estradiol 1mg tab (Estrace)

Estradiol 0.05mg& 0.1mg transderm patch #4 (Climara)

Estrogen 0.3, 0.45, 0.625, 1.25mg tab (Premarin) 

Estrogen 0.625 mg/gm vaginal cream 42.5g (Premarin)

Estrogen/Progesterone 0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg & 0.625/5 tab (Prempro)

Ethambutol 100 & 400mg tab (Myambutol)
Eye irrigating solution 118mL (Dacriose)

Ezetimibe 10mg tab (Zetia)

Felodipine 2.5mg, 5mg and 10mg ER tab (Plendil)
Fenofibrate 54mg & 160mg tab (TriCor)
Ferrous sulf 75mg/0.6 mL drops 50mL; 325mg tab (Iron)
Fluconazole 100 & 150mg tab (Diflucan)

Fluconazole 10mg/mL susp 30mL (Diflucan)

Fludrocortisone acetate 0.1mg tab (Florinef)
Fluocinolone acetonide 0.01% top soln, 60mL (Synalar)  

Fluocinonide 0.05% cream, gel & oint 15g, 60g (Lidex)
Fluoride 1.1mg/ml drops 50mL

Fluoride 1.1mg & 2.2mg chewable tab (Luride)

Fluoride toothpaste 51g limit 1,2refills(PreviDent 5000+) 

Fluorometholone 0.1% ophth susp 10mL (FML)
Fluorouracil 5% cream, 25g (Efudex)
Fluoxetine HCl 10mg tabs, 10 & 20mg caps (Prozac)
Flurbiprofen sodium 0.03% ophth soln 2.5mL (Ocufen)
Fluticasone 0.05% nasal spray (Flonase) 

Fluticasone MDI 44mcg, 110mcg, 220mcg (Flovent)

Flutic/Salmeterol 100/50, 250/50 & 500/50mcg (Advair)

Folic acid 1mg tab  

Fosinopril 10mg, 20mg, 40mg tab (Monopril)
Furosemide 10mg/mL oral soln, 20 & 40mg tab (Lasix)
Gabapentin 100, 300 & 400mg cap (Neurontin)
Gatifloxacin 400mg tab (Tequin)
Gemfibrozil 600mg tab (Lopid)
Gentamicin 0.3% ophth oint 3.5g and soln 5mL 

Glimepiride 1mg, 2mg, and 4mg tab (Amaryl)
Glipizide 5 & 10mg immediate release tabs (Glucotrol)
Glucagon Emergency Kit

Glucose monitor & test strips #100 (Precision Xtra)

Glyburide 1.25mg, 5mg tab (DiaBeta, Micronase)
Glyburide micronized 1.5mg and 3mg tab (Glynase)
Griseofulvin 125 mg tab & 125mg/5m susp (Gris-PEG)
Guaifenesin 100mg/5mL syrup 118mL (Robitussin)
Guaifenesin/codeine 100/10/5mL syrup 4oz (Rob AC)

Guaif/dextromethorphan 100/10/5mL 118mL (Rob DM)  

Guaif/pseudoephedrine 600mg/120mg tab (Entex PSE) 

Haloperidol 2mg tab (Haldol)
Homatropine hydrobromide 5% ophth soln 5mL
Hydralazine HCl 25mg tab

Hydrochlorothiazide 25 & 50mg tab (HCTZ)

Hydrochlorothiazide/Triamterene 25mg/37.5mg cap (Dyazide) & 50mg/75mg tab (Maxzide)

Hydrocodone/Acetaminophen 5mg/500mg tab (Vicodin)

Hydrocodone/APAP 7.5mg/500mg tab (Lortab 7.5)

Hydrocortisone 1% cream & lotion

Hydrocortisone 25mg supp, 2.5% cream (Anusol-HC)

Hydrocort/acetic acid 1%/2% otic soln 10mL (VoSol HC)

Hydrocortisone 20mg tab

Hydrocortisone enema 100mg/60ml (Colocort)
Hydrocortisone/pramoxine 1%/1% cream (Analpram HC), topical aerosol (Proctofoam HC)

Hydroxychloroquine 200mg tab (Plaquenil)
Hydroxyzine HCl 10 & 25mg tab; 2mg/mL syrup (Atarax) 

Hyoscyamine 0.125mg SL tab (Levsin SL)
Ibuprofen 100mg/5ml oral susp 118mL (Motrin, Advil)

Ibuprofen 400mg, 600mg and 800mg tab (Motrin, Advil)
Imipramine 10mg, 25mg, and 50mg tab (Tofranil)
Indomethacin 25mg cap (Indocin)
Insulin: Novolin NPH (N), Novolin Regular (R), Novolin Lente (L), Novolin 70/30, Humulin Ultralente (U), glargine (Lantus), & aspart (Novolog) 10mL vial
Ipecac syrup USP 30 mL
Ipratropium MDI, 0.02% 2.5mL neb soln #60 (Atrovent)
Irbesartan 75mg, 150mg, and 300mg tab (Avapro)
Irbesartan/HCTZ 150/12.5 & 300/12.5mg tab (Avalide)

Isomethhept/dichloral/APAP 65/100/325mg cap (Midrin)

Isoniazid 50mg/5ml syrup 300mg tab; Limit 1month supply, no refill (INH)
Isosorbide dinitrate 10mg tab (Isordil); 40mg SR cap (Dilatrate SR)
Isosorbide mononitrate SA 30, 60, 120mg tab (Imdur)
Ketoconazole 2% cream 30g & 200mg tab (Nizoral)
Keto-Diastix #100 (ketone/glucose urinalysis strips)
Lacri-Lube opth oint 3.5g (Petrolatum/Min Oil/Lanolin)

Lactid acid/Ammon Hydroxide 12%lotion 8oz(AmLactin)

Lactulose 10gm/15mL syrup (Enulose)
Lancets #100

Lansoprazole 15mg & 30mg cap (Prevacid)
Latanoprost 0.005% ophth soln 2.5mL (Xalatan)
Leuprolide 3.75mg & 7.5mg inj (Lupron)
Levobunolol HCl 0.5% opth soln 10mL (Betagan)
Levonorgestrel 0.75mg tab (Plan B)

Levothyroxine 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.15, 0.175, 0.2, and 0.3mg tab (Synthroid)
Lidocaine 2% jelly 30mL, 5% oint 35g & 2% viscous soln 100mL (Xylocaine)
Lidocaine/Prilocaine 2.5/2.5% cream 30g (EMLA)

Liothyronine sodium 25mcg tab (Cytomel)
Lisinopril 2.5, 5, 10, 20, & 40mg tab (Prinivil, Zestril)
Lithium carbonate 300mg cap; 300mg SR tab (Lithobid)
Lo-Estrin FE 1.5/30 and 1/20 - 28 day 

Lo-Ovral - 28 day 

Loperamide 2mg cap (Imodium)
Loracarbef 200mg/5mL 100mL, 200mg cap (Lorabid)
Loratidine 10mg tab, 5mg/5mL syrup (Alavert, Claritin)

Lorazepam 1mg tab (Ativan)
Lubricant opth oint 3.5g (Lacri-Lube)
Magnesium citrate oral soln 10 oz 

Maxalt-MLT 5&10 mg#6;Limit 6 tabs/month (Rizatriptan)
Mebendazole 100mg chew tab (Vermox)
Meclizine HCl 25mg tab (Antivert)
Medroxyprogesterone 2.5, 5, & 10mg tab (Provera)
Medroxyprogesterone 150mg inj (Depo-Provera) 

Mefloquine 250mg tab (Lariam)
Megestrol 20mg and 40mg tab (Megace)
Meloxicam 7.5mg & 15mg tab (Mobic)
Meperidine 50mg tab (Demerol)
Meperid/Promethazine 50/25mg tab (Mepergan Fortis)

Mesalamine 250mg controlled release cap (Pentasa)

Mesalamine 400mg delayed-release tab (Asacol)

Metformin 500, 850, 1000 &500mgXR tab (Glucophage)
Methazolamide 50mg tab (Neptazane)
Methocarbamol 500 & 750 mg tab (Robaxin)
Methotrexate 2.5mg tab

Methyldopa 250mg tab (Aldomet)
Methylergonovine 0.2mg tab (Methergine)
Methylphenidate 5mg & 10mg, 20mg SR tab (Ritalin)

Methylphenidate 18, 27, 36, & 54 mg ER tab (Concerta)
Methylprednisolone 4mg Dose Pack (Medrol)
Methyltestosterone 10mg cap (Android)
Metoclopramide 5mg/5mL oral soln; 10mg tab (Reglan)
Metoprolol tartrate 50mg and 100mg tab (Lopressor)
Metoprolol succinate XL 50mg & 100mg tab (Toprol XL)
Metronidazole 0.75% topical gel 45g & vaginal gel 70g (Metrogel)
Metronidazole 250mg tab (Flagyl)
Miconazole 1% vaginal cream, 7-day (Monistat 7)
Miconazole 2% top cream, 30g (Monistat Derm)
Midrin (Isometh/dichloralphenaz/APAP 65/100/325mg) 
Miralax powder 255g, 527g (PEG/electrolyte)
Misoprostol 200mcg tab (Cytotec)
Montelukast 10mg tab, 4 & 5mg chew tab (Singulair)
Morphine sulfate 15 & 30 mg CR tab (MS Contin)
Multiple vitamin drops 50mL (Poly-Vi-Sol)
Multiple vitamin/fluoride 0.25mg/mL 50mL (Tri-Vi-Flor)
Multi-vite, zinc chew tab *Cystic Fibrosis only (ADEKS)

Mupirocin 2% cream 15g, ointment 22g (Bactroban)
Naltrexone 50mg tab (Revia)
Naphazoline/Antazoline 0.05%/0.5% opth (Vasocon-A)

Naproxen 500mg tab (Naprosyn)
Nedocromil MDI (Tilade)
Neomycin Sulfate 500 mg tab 

Neomycin/polymyxin/dexamethasone ophth susp 5mL, oint 3.5g (Maxitrol)

Neo/poly/HC ophth susp 7.5mL, oint 3.5g (Cortisporin)

Neo/polymyxin/bacitracin ophth oint 3.5g (Neosporin)

Neo/polymyxin/gramicidin ophth susp 10mL(Neosporin)  

Neo/poly/hydrocortisone otic susp 10mL (Cortisporin)

Niacin 100, 500mg tab (Vitamin B-3)

Niacin 500, 750 & 1000mg ER tab (Niaspan)
Nicotine Transdermal 7, 14, and 21mg/day (Nicoderm)

Nifedipine 10mg; 30, 60, 90mg SR (Adalat-CC)  

Nitrofurantoin 25mg/5mL oral susp (Furadantin)
Nitrofurantoin 50 & 100mg cap (Macrodantin); 
Nitrofurantoin 100mg SR cap (Macrobid)
Nitroglycerin 0.3, 0.4 & 0.6 mg S/L tab (Nitrostat)
Nitroglycerin 6.5mg sustained release cap (NitroBid)
Nitroglycerin sublingual spray (Nitrolingual)
Nitroglycerin patch 0.2 and 0.4mg/hr #30 (Nitro-Dur)
Nor QD - 28 day  

Nordette - 28 day 

Norinyl 1/35 - 28 day  

Normal saline irrig 1L, 3mL neb #100, nasal drops 30mL
Nortriptyline 10mg, 25mg, & 75mg caps (Pamelor)
Nystatin 15g cream & 30g oint (Mycostatin)
Nystatin susp 60mL; 500,000 unit tabs(Mycostatin)
Olanzapine 2.5mg, 5mg, 10mg and 15mg tab (Zyprexa)
Olopatadine opth soln 5mL *Limit 1 per fill (Patanol)
Ondansetron 8mg tab *Limit 9 tabs no refills (Zofran)
Oral Contraceptives, all 28 day pack: Demulen 1/35; Desogen; Loestrin Fe 1/20 & 1.5/30; LoOvral; Micronor; Nor QD; Nordette; Norinyl 1/35; Ortho Novum: 1/35, 1/50, & 7/7/7; Ortho Tri-Cyclen; TriLevlen
Ortho All-Flex arcing spring diaphragm, various sizes
Ortho Gynol II 108g (vaginal contraceptive jelly) 
Ortho Novum-28 day 1/35, 1/50, 7/7/7
Ortho Tri-Cyclen-28 day
Oxaprozin 600mg tab (Daypro)
Oxybutynin Chloride 5mg tab (Ditropan)
Oxycodone/Acetaminophen 5/325 mg (Percocet 5) 

Oxycodone/acetaminophen 5/500 mg cap (Tylox)

Oxymetazoline 0.05% nasal spray 15mL (Afrin)
Pancrelipase (Pancrease MT 16) 

Paroxetine HCl 20 and 40mg tab (Paxil)
PEG/Electrolyte oral soln 4000mL (Colyte)

PEG/electrolyte powder 255g, 527g (Miralax)

Penicillamine 250mg cap 
Penicillin V Potassium 250mg & 500mg tab (Pen VK)
Penicillin V Potassium 250mg/5mL susp200mL(Pen VK)

Pentoxifylline 400mg tab (Trental)
Permethrin 1% shampoo, 60 mL (Nix)
Permethrin 5% cream, 60g (Elimite)
Perphenazine 4mg tab (Trilafon)
Petrolatum, white 30g
Phenazopyridine 100mg tab (Pyridium)
Phenelzine 15mg tab (Nardil)
Phenobarbital 20mg/5ml elixir; 30mg tab 

Phenlyephrine 1/8% nasal spray 15mL
Phenylephrine 2.5% ophth soln 15mL
Phenytoin 50mg chew tab & 100mg caps (Dilantin)
Pilocarpine 1%, 2%, 4% ophth soln 15mL
Pioglitazone 30 & 45mg tab (Actos)
Pimecrolimus 1% cream 30g & 100g (Elidel)
Piroxicam 20mg cap (Feldene)
Plan B #2 tabs/pack (levonorgestrel 0.75mg tab)

Polyethylene glycol/electrolyte pwd 255g, 527g (Miralax)
Polymyxin B/trimethoprim opth soln 10mL (Polytrim)

Polyvinyl alcohol 15mL (artificial tears)

Potassium Chloride 20mEq ER tab (KDur)
Potassium Citrate 540 mg, 1080 mg tab (Urocit-K)
Povidone Iodine 7.5% scrub & 10% topical soln 118 mL (Betadine)

Prazosin 1mg, 2mg, and 5mg cap (Minipress)
Precision Xtra blood glucose monitor, test strips #100 Prednisolone 0.12 & 1% ophth susp 5mL (Pred Mild, Pred Forte)
Prednisolone oral solution 15mg/5mL
Prednisone 1mg, 5mg, 10mg, 20mg tab  

Prempro 0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg & 0.625/5 tab (estrogen/progesterone)
Prenatal vitamin #100 Note: For women ( age 45

PreviDent 5000+ 51g limit 1, 2refills(fluoride toothpaste) 
Primaquine phosphate USP 26.3mg (=15mg base) tab 
Primidone 50mg and 250mg tab (Mysoline)
Probenecid 500mg tab 
Prochlorperazine 25mg supp (Compazine)
Promethazine 25mg tab, 25mg supp (Phenergan)
Propoxyphene/APAP 100/650mg (Darvocet-N 100) 

Propranolol 10 &40mg tab; 80 & 120mgSR cap (Inderal)
Propylthiouracil 50mg tab (PTU)
Pseudoephedrine 30mg/5mL syrup 118mL; 30mg #24, 60mg tab (Sudafed)
Pyrazinamide 500mg tab

Pyridostigmine bromide 60mg tab (Mestinon)
Pyridoxine 50mg tab (Vitamin B-6)
Quetiapine 25mg, 100mg, 200mg & 300mg (Seroquel)
Quinidine Gluconate 324mg SR tab (Quinaglute)
Rabeprazole 20mg tab (Aciphex)
Raloxifene 60mg (Evista)

Ramipril 1.25, 2.5, 5, & 10mg caps (Altace)

Ranitidine 15mg/mL syrup, 150mg tab (Zantac)
Rifampin 300 mg cap 

Risperidone 1mg/mL oral soln 30mL, 0.25, 0.5, 1, 2, 3 & 4mg tab (Risperdal)
Rizatriptan 5&10 mg #6;Limit 6 tabs/month (Maxalt-MLT)

Rosiglitazone 2mg 4mg & 8mg tab (Avandia)
Rosiglitazone/Metformin 1/500, 2/500, 4/500, 2/1000, 4/1000mg tab (Avandamet)

Salicylic acid/flexible collodion 17%15mL (Compound W) Salicylic acid 40% patch #1 (Mediplast)

Saline 0.9% nasal drops 30mL, 3mL neb #100

Saline 0.65% nasal spray 45mL (Sea Mist, Ocean)

Salmeterol Xinafoate (Serevent Diskus)

Salsalate 750mg tab (Disalcid)
Scopolamine 1.5mg patches (Transderm Scöp)

Selegiline 5mg tab (Eldepryl)
Selenium sulfide 2.5% lotion, 120mL (Selsun)
Sertraline HCl 25mg, 50mg &100mg tab (Zoloft)
Silver sulfadiazine 1% cream, 85g (Silvadene)
Simethicone 40mg/0.6mL drop 30mL (Mylicon)

Simethicone 80mg chew tab
Simvastatin 10mg, 20mg, 40mg, 80mg tab (Zocor)
Sodium chloride 0.65% nasal spray. 0.9% nasal drops 
Sodium chloride 5% opth soln 30mL (Muro 128 5%)

Sodium citrate/citric acid oral solution (Bicitra) 

Sodium Fluoride 1.1mg/ml drops 50mL

Sodium Fluoride 1.1mg & 2.2mg chew tab (Luride)
Sodium phosphate disposable enemas, adult (Fleet)

Sodium phos oral soln, 90 mL (Fleet Phospho-Soda)

Sotalol 160mg tab (Betapace)
Spironolactone 25mg tab (Aldactone)
Spironolactone/HCTZ 25mg/25mg tab (Aldactazide)

Sucralfate 1g tab (Carafate)
Sulfacetamide 10% ophth susp15mL,oint3.5g(Bleph-10)
Sulfamethoxazole/Trimethoprim 200mg/40mg/5mL susp 800mg/160mg tab (Bactrim, Septra)

Sulfasalazine 500mg tab (Azulfadine)
Sumatriptan 12mg/mL inj; Limit 4 with 3 refills (Imitrex)
Syringes 0.5mL & 1mL #100 
Tamoxifen 10mg tab (Nolvadex)
Tamsulosin 0.4mg cap (Flomax)
Tears, artificial 15mL (polyvinyl alcohol)
Temazepam 15mg cap (Restoril)
Terazosin 1mg, 2mg, 5mg & 10mg cap (Hytrin)
Terbinafine HCl 250mg tab;Limit 84 days NR (Lamisil)
Terbutaline 5mg tablets (Brethine)
Testosterone patch 5mg/24hr #30 (Androderm)
Testosterone cypionate 200mg/mL inj., 10mL vial (DepoTestosterone)
Tetracycline 250mg cap

Theophylline 80mg/15 mL elixir, 100 & 300mg ER tab
Thiamine 50mg tab (Vitamin B-1)
Thioridazine 25mg tab (Mellaril)
Timolol 0.25%, 0.5% 10mL (Timoptic)

Timolol 0.25% & 0.5% ophth soln 5mL (Timoptic-XE)
Tobramycin 0.3% ophth soln 5mL (Tobrex)
Tobra/dexameth 0.3%/0.1% ophth susp5mL (Tobradex)
Tolnaftate 1% topical soln 10mL (Tinactin)

Tolteridine tartrate 2mg & 4mg LA cap (Detrol LA)

Tramadol 50mg tab (Ultram)
Trazodone 50mg tab and 150mg flexi-dose tab

Tretinoin 0.025% gel and 0.05% cream (Retin-A)
Triamcinolone acetonide 0.1% cream 15g, 80g; 0.1% oint 15g; 0.5% cream (Aristocort, Kenalog)

Triamcinolone 0.1% dental paste 5g (Kenalog in Orabase)
Triamcinolone acetonide MDI (Azmacort)
Triamcinolone acetonide topical aerosol(Kenalog spray)

Triamterene/Hydrochlorothiazide 37.5mg/25mg (Dyazide) & 75mg/50mg (Maxzide)

Tri-Levlen - 28 day  

Trimethobenzamide 200mg supp, 250mg cap (Tigan)
Trimethoprim/Sulfamethoxazole 40mg/200mg/5mL susp 160mg/800mg tab (Bactrim, Septra)

Triprolidine/pseudoephedrine 1.25/30mg/5mL syrup 118mL, 2.5/60mg tab (Actifed)

Tropicamide 1% ophth soln 15mL (Mydriacyl)
Undecylenic Acid and Zinc Und. powder42.5g(Desenex)

Uristix #100 (glucose/protein/nitrite/leukocyte UA strips)

Valcyclovir 500mg & 1000mg tab (Valtrex)
Valproic Acid 250mg cap, 250/5mL syrup (Depakene)

Vasocon-A ophth soln 15mL (naphazoline/antazoline)
Venlafaxine 37.5, 75 and 150mg ER cap (Effexor XR)

Verapamil 80mg tabs; 180 & 240mg SR tab (Calan)
Vitamin B-1 50mg tab (Thiamine)

Vitamin B-3 100mg, 500mg tab (Niacin)

Vitamin B-6 50mg tab (Pyridoxine)

Vitamin B-12 1mg/mL inj 30mL MDV (Cyanocobalamin)

VoSol HC Otic (Hydrocort/acetic acid 1%/2%) soln10mL  
Warfarin 1mg, 2mg, 2.5mg and 5mg tab (Coumadin)

Zinc Oxide topical oint 29g
Zofran 8mg tab Limit of 9 tabs, no refills (Ondansetron)
Zolmitriptan 2.5 #6 & 5mg #3 tabs Limit #6/mo (Zomig)

Zolmitriptan ZMT 2.5 #6 & 5mg #3 Limit #6/mo (Zomig)
Zolpidem 10mg tab (Ambien)

Wright Patterson High Dollar Drug Program items include (3-4 day turnaround, call for details):
Actimmune
Nutropin

Agrylin

Nutropin AQ

Autoject
Peg-Intron

Avonex
Pegasys

Benefix
Peptamen Jr

Betaseron
Procrit


Cellcept
Prograf


Cerezyme
Protropin

Copaxone
Pulmozyme

Dostinex
Rebetol

Enbrel

Rebif

Epogen
Sandimmune

Gengraf
Synagis


Gleevec
Thalomid


Intron

Tobi

Iressa

Valcyte

Lovenox
Xeloda


Neupogen


